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Sample model BB-EIN7SARY Specification 9800mAh mass (g) 1a2se
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Appearance Silver Nylon/Al/PP compound film, Gray plastic film shell
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Manufacturer Name Ningde Amperex Technology Limited
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Manufacturer address Province, P.R. China
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Website www.atlbattery.com
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Lab Name Dong guan Amperex Technology Limited Central Lab
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Lab Tifbttiatio Guangdong Province, P. R. China
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No. Name of test items Test result (Pass/Fail) Remark
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Altitude simulation Passed
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Thermal Passed
; = A ,
Vibration Passed
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Shock Passed
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External short-circuit Passed
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Crush/Impact Passed
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Overcharge Passed
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Forced discharge Passed
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